
 

M/s. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 

Pre-feasibility Report for Proposed 
Expansion of Synthetic Organic Chemical 
Industry at Plot No. 1430/1, NH No. 8A, 
Taluka Bhachau, District Kachchh, State 
Gujarat 

APRIL 2022 

   

 
 

  

 

 

 

 

 

 

 

 Kadam 
Environmental Consultants 

w w w . k a d a m e n v i r o . c o m  

E n v i r o n m e n t  f o r  D e v e l o p m e n t  

E: kadamenviro@kadamenviro.com; T:+91-265-6131000 

http://www.kadamenviro.com/


M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH INTRODUCTION  

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 2 

 

M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) 
[...]
30 
Mixture of Nitro Chloro Benzene and/or 

Crude Nitro Chloro Benzene 
1000 

Mono Chloro Benzene (Fresh) 0.724 724 Tanker 

Mono Chloro Benzene (Rec) 0.01 10 Tanker 

Nitric Acid 0.411 411 Tanker 

Sulphuric Acid 0.312 312 Tanker 

Spent sulfuric acid Recycled 1.526 1526 Tanker 

Soda Ash 0.001 1 Truck 

Caustic 0.001 1 Tanker 

31 
Mixture of Di Chloro Nitro Benzene 

and/or Crude Di Chloro Nitro Benzene 
1000 

Ortho/Meta/Para- Di chloro benzene 0.783 783 Tanker 

Nitric Acid 0.342 342 Tanker 

Sulphuric Acid 0.382 382 Tanker 

Recycled Spent sulfuric acid 0.734 734 Tanker 

Soda 0.005 5 Truck 

Caustic 0.001 1 Tanker 

32 
Mixture of Nitro Toluene and/or Crude 

Nitro Toluene 
1000 

Nitric Acid 0.46 460 Tanker 

Fresh Toluene 0.56 560 Tanker 

Recovered Toluene 0.112 112 Tanker 

Sulphuric Acid 0.379 379 Tanker 

Spent acid Recycled 0.805 805 Tanker 

Caustic 0.001 1 Tanker 

33,34,35 12000 Aniline 0.919 11028 Tanker 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 208 

 

Sr. No. Product Name 
Product 

Capacity/Month 
Raw Material 

Quantity 
(MT/MT) 

Quantity 
(MT/Month) 

Mode of 
Transport 

Aniline and /or Crude 
Anilne/Monomethyl Aniline and/or 

Crude Monomethyl Aniline/Dimethyl 
Aniline and/or crude Dimethyl Aniline 

Methanol 0.467 5604 Tanker 

Recovered Aniline 0.263 3156 Tanker 

Recovered Methanol 0.014 168 Tanker 

36 
Di Methyl Phthalate (DMP) and/or 

Crude Crude Di Methyl Phthalate (DMP) 
5000 

Phthalic Anhydride fresh 0.792 3960 Tanker 

Fresh Methanol 0.346 1730 Tanker 

Recovered Methanol 0.63 3150 Tanker 

Sulphuric Acid 0.008 40 Tanker 

Recovered Phthalic Acid 0.006 30 Tanker 

Caustic 0.007 35 Tanker 

KMnO4 0.001 5 Tanker 

Sodium Bisulfite (SBS) 0.001 5 Truck 

Carbon 0.0001 0.5 Truck 

37 
Di Iso Nonyl Phthalate (DINP) and/or 
Crude Di Iso Nonyl Phthalate (DINP) 

5000 
Phthalaic Anhydride 0.357 1785 Tanker 

Iso Nonyl Alcohol 0.695 3475 Tanker 

38 
Di Iso Decyl Phthalate (DIDP) and/or 
Crude Di Iso Decyl Phthalate (DIDP 

5000 
Phthalaic Anhydride 0.335 1675 Tanker 

Iso decyl Alcohol 0.715 3575 Tanker 

39 Di Methyl Adipate 5000 
Adipic Acid 0.847 4235 Truck 

Methanol 0.371 1855 Tanker 

40 Di Octyle adipate 5000 

Adipic Acid 0.394 1970 Truck 

Ethyl Hexanol 0.703 3515 Tanker 

Recycled Ethyl Hexanol 0.135 675 Tanker 

Catalyst 0.004 20 Truck 

NaOH 0.003 15 Truck 

Carbon 0.002 10 Truck 

41 Dioctyl Phthalate (DOP) 5000 

Phthalic Anhydride (PA) 0.381 1905 Tanker 

Ethyl Hexanol 0.667 3335 Tanker 

Ethyl Hexanol (Recovered ) 0.169 845 Tanker 

Catalyst 0 0 Truck 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 209 

 

Sr. No. Product Name 
Product 

Capacity/Month 
Raw Material 

Quantity 
(MT/MT) 

Quantity 
(MT/Month) 

Mode of 
Transport 

NaOH 0.001 5 Truck 

Carbon 0.002 10 Truck 

42 Dibasic Ester 5000 

Succinic anhydride 0.687 3435 Truck 

Methanol 0.451 2255 Tanker 

Recovered Methanol 0.21 1050 Tanker 

Zinc oxide 0.001 5 Truck 

NaOH 0.012 60 Truck 

43 Dioctyl Terephthalate 5000 

Terephthalic acid 0.427 2135 Truck 

2-Ethyl Hexanol 0.673 3365 Tanker 

Recovered 2-Ethyl Hexanol 0.164 820 Tanker 

Tetraisopropyl titanate 0.004 20 Tanker 

NaOH 0.007 35 Truck 

44 Dicyclohexyl phthalate 5000 

Phthalic anhydride 0.45 2250 Tanker 

Cyclohexanol 0.611 3055 Truck 

Recovered Cyclohexanol 0.144 720 Truck 

Sulphuric acid 0.005 25 Tanker 

NaOH 0.007 35 Truck 

45 Di isononyl Adipate 5000 

Adipic acid 0.368 1840 Truck 

Isononyl alcohol 0.743 3715 Tanker 

Recovered Isononyl alcohol 0.347 1735 Tanker 

Tetraisopropyl titanate 0.001 5 Tanker 

NaOH 0.009 45 Truck 

46 Calcium Chloride 700 

Spent HCl 1.967 1376.9 Tanker 

CaCO3(94%) 1.021 714.7 Truck 

20% HCL from Scrubber 0.177 123.9 Tanker 

Ca(OH)2 0.054 37.8 Truck 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 210 

 

Annexure 6: Water Consumption and Waste Water Generation Details 

Source of Water 

Water is supplied by Gujarat Water Infrastructure Limited (GWIL). Existing water supply permission is of 1000 

KLD. The same source will be utilized for proposed water demand. An assurance letter for 3000 KLD water supply 

also attached under Figure 9-6 in Annexure 6.  

Table 9-5: Water Consumption Details 

Sr. No. Purpose Source 
Existing (KL/Day) 

Proposed 

 (KL/Day) 

Total 

(KL/Day) 

Fresh Recycled Fresh Recycled Fresh Recycled 

A Domestic GWIL 50  25  75  

B Industrial        

1 Process  GWIL 154  531  685  

2 Scrubber GWIL 0  241  241  

2 DM Plant/Boiler 
RO (from GWIL) + 

Recycled water 
325  383 510 708 510 

3 Softener/Cooling 
GWIL + Recycled 

water 
420 95 754 655 1174 750 

4 Washing GWIL 0  20  20  

B Industrial total  899 95 1929 1165 2828 1260 

C Gardening From STP 0 31 0 0 0 31 

Quantity of Fresh/Recycled Water (A+B+C) 949 126 1954 1165 2903 1291 

TOTAL  

(of Fresh and Recycled water for Industrial, 

Domestic and Gardening)  

1075 3119 4194 

Quantity of Fresh water 949      1954      2903 

Quantity of Recycled water 126 1165 1291 

Table 9-6: Wastewater Generation and Treatment 

S. 

No. 
Purpose 

Effluent Generation in KLD 
Remark 

 
Existing Proposed Total 

A Domestic 31 37 68 

Generated effluent will be treated in STP 

and recycled water will be recycled back in 

gardening and cooling tower 

B Industrial     

1 Process 58.01 388.99 447 

Effluent from process is segregated in 2 
streams. 

1. 328 KLD effluent treated in MEE/ATFD 

and condensate water will be recycled 

in cooling towers 

2. 119 KLD effluent treated in ETP 

followed by RO & MEE. RO permeate 

& MEE condensate recycled in cooling 

tower 

2 Scrubber 0 6 6 

Effluent from scrubber will be treated in 

MEE/ATFD  and  condensate water will be 

recycled in cooling towers 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 211 

 

S. 

No. 
Purpose 

Effluent Generation in KLD 
Remark 

 
Existing Proposed Total 

3 Washing 0 20 20 

Effluent from washing will be treated in 

MEE/ATFD  and  condensate water will be 

recycled in cooling towers 

4 
DM Reject & Boiler 

blow down 
49 85 134 

Utility water treated in RO followed by 

MEE/ATFD and condensate water will be 

recycled in cooling towers. 

5 
Softener reject and 

cooling blowdown 
21 299 320 

6 

Pre-treatment of 

GWIL supplied 

water (RO Reject ) 

0 214 214 

 Total Industrial 128.01 1012.99 1141  

 
Total Industrial 

+ domestic 
159.01 1049.99 1209  

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 212 

 

Figure 9-3: Existing Water Balance 

 

  



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 213 

 

Figure 9-4: After Proposed Expansion Water Balance 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 214 

 

Figure 9-5: Permission letter for Water Supply by GWIL 

Existing Water supply Permission 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 215 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 216 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 217 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 218 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 219 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 220 

 

 

 

 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 221 

 

Figure 9-6: Assurance Letter from GWIL for Proposed Water Requirement 

 

 

 

  



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 222 

 

Annexure 7: Effluent Treatment Plant 

Process Description for Proposed Effluent Treatment Scheme 

Process 

Total effluent generation from process will be 447 KLD. 

Process Effluent is segregated in 2 streams. 

1. 328 KLD effluent treated in MEE/ATFD and condensate water will be recycled in cooling towers 

2. 119 KLD effluent treated in ETP followed by RO & MEE/ATFD. RO permeate & MEE condensate recycled in 

cooling tower 

Effluent from all stream will come in to collection tank which will act as a holding tank for the effluent. pH of the 

effluent will then be adjusted in pH correction tank. Post pH correction, the effluent will undergo flocculation in 

Alum/poly dosing tank, where alum and poly-electrolytes will be used as flocculants. After poly/alum dosing the 

effluent will be moved in the clarifier. Clarifier will settle all the suspended solids present in the effluent. After 

clarification in the clarifier, the effluent will undergo aeration in the aeration tank in order to decrease its BOD and 

COD content. After reduction in BOD and COD, the effluent will be allowed to settled in secondary clarifier. Sludge 

containing moisture generated from Primary and secondary clarifier will be centrifuged to separate the liquid and 

solid content from the sludge. The solid sludge will be sent for landfilling and the left over liquid sludge i.e. effluent. 

will be sent back to primary clarifier. Post-secondary clarification, the effluent will be passed through PSF and ACF 

as a part of tertiary treatment to again reduce the suspended solids. The effluent will then be passed through RO 

treatment in RO 5(KLD). Permeate from RO will be recycled in cooling tower and reject will be sent to MEE and 

ATFD system. Effluent will be concentrated in MEE and ATFD, the salt from the process will be landfilled and the 

effluent (i.e. MEE condensate) will be recycled in cooling tower. 

Effluent from scrubber @6 KLD and washing @20 KLD will be treated in MEE/ATFD. 

Utility 

Effluent quantity generated from utilities @668 KLD will undergo 3 stage RO treatment (i.e. in RO2, RO 3 and RO 

4). RO permeate will be recycled in the cooling tower. The RO reject will be treated in MEE and ATFD system. 

Effluent will be concentrated in MEE and ATFD, the salt from the process will be landfilled and the effluent (i.e. 

MEE/ATFD condensate) will be recycled in cooling tower. 

Existing specification of ETP components are given in Table 9-7.        

Table 9-7: Unit Details of Existing ETP facility 

EXISTING 

S. No. Name of the Unit Nos. Capacity(In KL) 

1 Collection Tank-1 1 30 

2 Collection Tank-2 1 30 

3 Collection Tank-3 1 30 

4 Neutralization-1 1 10 

5 Neutralization-2 1 10 

6 Settling Tank-1 1 3 

7 Settling Tank-2 1 5 

8 Lime Preparation Tank 1 4 

9 Membrane Filter Press-1 1 800*800 MM 

10 Membrane Filter Press-2 1 800*800 MM 

11 Lamella Separator-1 1 2.5 



M/S. AARTI INDUSTRIES LIMITED 

(ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING 

FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 223 

 

EXISTING 

S. No. Name of the Unit Nos. Capacity(In KL) 

12 Lamella Separator-2 1 2.5 

13 Holding/Receiving Tank 1 1 

14 Sand Filter 1 0.98 

15 Carbon tower 1 0.98 

16 Treated Water Holding Tank-1 1 10 

17 Treated Water Holding Tank-2 1 10 

18 Sludge Drying Bed 1 NA 

19 RO 2 1 300 

20 MEE 1 96 

21 MEE 1 60 

22 ATFD 1 550 Litre/Hr 

 

Table 9-8:  Unit Details of Proposed ETP 

S. No. Name of the Unit Nos. Capacity Unit 

1 Equalization tank-1 1 64.7 m3 

2 Equalization tank-2 1 64.7 m3 

3 Flash Mixer 1 1.4 m3 

4 Flocculator 1 2.5 m3 

5 Primary Clarifier 1 25.6 m3 

6 Aeration Tank I (Single stage) 1 1089 m3 

7 Secondary Clarifier 1 32.2 m3 

8 Aeration Tank I (Single stage) 1 650.3 m3 

9 Final Clarifier 1 32.2 m3 

10 Pressure sand filter 1 5 m3/hr 

11 Activated carbon filter 1 5 m3/hr 

12 RO 3 1 550.00 KLD 

13 RO 4 1 230.00 KLD 

14 RO 5 1 120.00 KLD 

15 MEE/ATFD (Process) 1 175.00 KLD 

16 MEE/ATFD (Utility) 1 150.00 KLD 

 

         

         



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) 
PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, 

KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 224 

 

Figure 9-7: Flow Diagram- proposed effluent treatment scheme 

 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 225 

 

Annexure 8: Fuel Consumption with Stack Details 

 

Table 9-9: Fuel Consumption & Flue Gas Stack Details 

S.  

No. 
Stack Attached to Capacity 

No. of 

working 

hrs 

Type of Fuel 

used 

Fuel 

consumption 

Stack 

No. 

Stack 

Height 

in m 

Stack 

Diameter 

in m 

APCM Details Remarks 

Existing 

1 Boiler 12 TPH-Standby - Coal 43.2 MT/Day 1 30 1.5 
ESP + Dry 

Scrubber 

Standby 

2 Boiler 15 TPH-Standby - Coal 100 MT/day 1 30 1.5 
Bag Filter + Dry 

Scrubber 

Standby 

3 Thermic Fluid Heater 20 Lac Kcal/Hr 24 Coal 14.4 MT/Day 1 30 1.2 

Multi Cyclone 

with Dust 

Collector + Dry 

Scrubber 

Working 

4 Thermic Fluid Heater 20 Lac Kcal/Hr 24 Coal 14.4 MT/Day 1 30 1 
Bag Filter + Dry 

Scrubber 

Working 

5 Hot Air Generator - 24 Coal 48 MT/Day 1 10 1 Alkali Scrubber Working 

6 Boiler 36 TPH 24 Coal 220 MT/Day 1 30 1.2 
ESP + Dry 

Scrubber 

Working 

7 DG Sets 1000 kVA x 2 nos. 

Standby, 

use 

during 

power 

failure 

Diesel 650 litres/hr 1 15 0.1524 

Adequate stack 

height 

used when 

power from 

grid is not 

available 

Proposed 

1 Boiler 12 TPH 24 
Coal/ 

Coal + Biomass  
75 MT/Day 1 30 1.5 

ESP + Dry 

Scrubber 

Existing 

standby 

converted to 

running 

2 Boiler 15 TPH 24 
Coal/ 

Coal + Biomass  
100 T/Day 1 30 1.5 

ESP + Dry 

Scrubber 

Existing 

standby 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 226 

 

S.  

No. 
Stack Attached to Capacity 

No. of 

working 

hrs 

Type of Fuel 

used 

Fuel 

consumption 

Stack 

No. 

Stack 

Height 

in m 

Stack 

Diameter 

in m 

APCM Details Remarks 

converted to 

running 

3 Boiler 36 TPH 24 
Coal/ 

Coal + Biomass  
220 MT/Day 1 30 1.2 

ESP + Dry 

Scrubber 

Additional + 

Working 

4 Thermic Fluid Heater 30 Lac Kcal/Hr 24 
Coal/ 

Coal + Biomass  
26 MT/Day 1 30 1.2 

Bag Filter + Dry 

Scrubber 

Existing 

replaced by 

higher capacity 

5 Thermic Fluid Heater 40 Lac Kcal/Hr 24 
Coal/ 

Coal + Biomass  
36  MT/Day 1 30 1.4 

ESP + Dry 

Scrubber 

Additional + 

Working 

6 Thermic Fluid Heater 20 Lac Kcal/Hr 24 LSHS 6.25 MT/day 1 30 0.55 
Stack with 

adequate height 

Additional + 

Working 

7 Thermic Fluid Heater 0.5 Lac KCal/Hr 24 Diesel 0.15 MT/day 1 15 0.15 
Stack with 

adequate height 

Additional + 

Working 

8 DG sets 2000 KVA x 2 nos. 

Standby, 

use 

during 

power 

failure 

Diesel 1300 litres/hr 1 11 0.1524 

Stack with 

adequate height 

Additional  

Used when 

power from 

grid is not 

available 

9 
Thermal Oxidizer / Waste heat 

boiler for off gases 

90 lakh kcal/hr / 

12.66 TPH 
24 

Off-gases  

(Process Gases) 
62 MT/Day 1 30 1.2 

Selective 

Catalytic 

Reduction (SCR) 

Additional + 

Working 

Total after Proposed expansion 

1 Boiler 12 TPH 24 
Coal/ 

Coal + Biomass  
75 MT/Day 1 30 1.5 

ESP + Dry 

Scrubber 

Existing + 

Working 

2 Boiler 15 TPH 24 
Coal/ 

Coal + Biomass  
100 T/Day 1 30 1.5 

ESP + Dry 

Scrubber 

Existing + 

Working 

3 Boiler 36 TPH 24 
Coal/ 

Coal + Biomass  
220 MT/Day 1 30 1.2 

ESP + Dry 

Scrubber 

Exiting + 

Working 

4 Boiler 36 TPH 24 
Coal/ 

Coal + Biomass  
220 MT/Day 1 30 1.2 

ESP + Dry 

Scrubber 

Additional + 

Working 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 227 

 

S.  

No. 
Stack Attached to Capacity 

No. of 

working 

hrs 

Type of Fuel 

used 

Fuel 

consumption 

Stack 

No. 

Stack 

Height 

in m 

Stack 

Diameter 

in m 

APCM Details Remarks 

5 Thermic Fluid Heater 20 Lac Kcal/Hr 24 
Coal/ 

Coal + Biomass  
14.4 MT/Day 1 30 1.2 

Multi Cyclone 

with Dust 

Collector + Dry 

Scrubber 

Existing + 

Working 

6 Thermic Fluid Heater 30 Lac Kcal/Hr 24 
Coal/ 

Coal + Biomass  
26 MT/Day 1 30 1.2 

Bag Filter + Dry 

Scrubber 

Existing 

replaced by 

higher capacity 

7 Thermic Fluid Heater 40 Lac Kcal/Hr 24 
Coal/ 

Coal + Biomass  
36 MT/Day 1 30 1.4 

ESP + Dry 

Scrubber 

Additional + 

Working 

8 Thermic Fluid Heater 20 Lac Kcal/Hr 24 LSHS 6.25 MT/day 1 30 0.55 
Adequate stack 

height 

Additional + 

Working 

9 Thermic Fluid Heater 0.5 Lac Kcal/Hr 24 Diesel 0.15 MT/day 1 30 0.15 
Adequate stack 

height 

Additional + 

Working 

10 Hot Air Generator - 24 
Coal/ 

Coal + Biomass  
48 MT/Day 1 30 1 Alkali Scrubber 

Existing + 

Working 

11 DG Set 1000 KVA x 2 nos. 
Standby, 

use 

during 

power 

failure 

Diesel 650 lit/hr 1 11 0.1524 
Adequate stack 

height 

Existing + 

Working 

12 DG set 2000 KVA x 2 nos. Diesel 1300 lit/hr 1 11 0.1524 
Adequate stack 

height 

Additional + 

Working 

13 
Thermal Oxidizer / Waste heat 

boiler  for off gases 

90 lakh kcal/hr / 

12.66 TPH 
24 Off-gases 62 MT/day 1 30 1.2 

Selective 

Catalytic 

Reduction (SCR) 

Additional + 

Working 

 

Table 9-10: Process Vent Details 

S. 

No. 
Stack Attached to 

Nos. of 

Stacks 

Stack 

Height in 

m 

Pollutants 

Emitted 
Air Pollution Control Measures Attached Location  

Existing 



M/S. AARTI INDUSTRIES LIMITED (ANUSHAKTI DIVISION) PROPOSED EXPANSION OF MANUFACTURING FACILITY AT BHACHAU, KACHCHH ANNEXURE 

 

KADAM ENVIRONMENTAL CONSULTANTS | APRIL 2022 228 

 

S. 

No. 
Stack Attached to 

Nos. of 

Stacks 

Stack 

Height in 

m 

Pollutants 

Emitted 
Air Pollution Control Measures Attached Location  

1 Incinerator 1 30 PM, SO2, NOx Scrubber Removed 

2 HCl Stack 1 30 HCl Two Stage water & Alkali Scrubber Chlorination Plant 

3 Nitrator 1 30 NOx Two Stage water & Alkali Scrubber Nitration Plant 

4 Mixing Tank of CaCl2 1 25 PM, HCl Alkali Scrubber CaCl2 plant 

5 CaCl2 Dryer Vents 1 20 PM Two Stage Wet Scrubber (Venturi Scrubber) CaCl2 plant 

Proposed 

1 CaCl2 manual handling plant mixing tank 1 15 HCl Alkali scrubber CaCl2 manual handling plant mixing tank 

2 Chlorine Shed 1 15 Cl2 Chlorine shed scrubber (Alkali Scrubber) Chlorine Shed 

3 HCL Tank farm - (Additional precautionary) 1 11 HCl Two stage (water + caustic ) scrubber HCl Tank farm 